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sRus CERTIFICATE A s
CERTIFICATE NO.: E201006-0258-001461(5005298) - L/C No. (P/0 No.) : 1103077721
z ¥ 2 7 :
10 SeAH SeAH Steel Corp. 7 2 7
COMMODITY E.R.W STFEL PIPE CUSTOMER PLESA
(F)M ot M & T E
A F T F T ) = 7 3
SPECIFICATION APY 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO_SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
7 ot _ N
HEAT NO. ’%'yp‘g F B 2 F 7 QUANTITY 1) o
NO. [ (BATCH NO.) ORDER SIZE 2 F Z 4 o F=Z(M/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
1 s 5?513)7825()210) ABE 12 X 0,995 " X 6.120 M 3 18.360 M 0.821 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
*ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2 | (gl | BBE 12" X0.295"  X6.120 N 4 24.480 M 1.005 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
(SHK4072020)
3 (S[,ﬁ?fggf&zo) BBE 12" X 0.225 " X 6.120 M 64 391.680 M 17.520
HYDROSTATIC | N | VDI F|S|C|RM|[B|D|C|F|{FIRF| ZINC COATING CHEMICAL COMPOSITION(%) TENSILE TEST I%ﬁgé%'r
e e A A L R R R R A R AT TEST (Gage Length - 50m) | () |paey-| par
: -|UE|T|Cc|PlIN{D|{F|S|R|N|ET . ] ] ] NESS | TREAT
HEAT NO Ssect RIT(an|1|x|Blpef1|7|H|1|c|RT|vmcaor|E|F| B |c|si| wn|P | |culNi|or[uo| v [wo|Ti| |cag D[ INSILE gilmLD | B.L BN SHEAR TEST | MENT
NO. | (BATCH NO.) S L? 5 3 EH g g E Eﬁ ZINC_CI%T 315 s R R
osi EU&SKI %Lf{ ;ﬁ c.s|ak| & 2 3 |212i2|2{3|3]|3 % SN
0 . .
- Tl G N | causs| #3 G x4 |+5 | +6 *7 *8 [+g] Dsi PSL 1410 |Jould % *11
HES 30 MAX | 26 120 | 301 30 |40|40|40|15{80
SPEC MIN 60200 | 35500
1] 5A40852 750 ¢le|l G le G H [14] 1] 68 [18] 6
(SHK4072010) P |13|TR| 67 |19 7 |TRITR| 1|TR| 2| 2 |TR T| 67410 | 46510 | 33 G
P 15| TR} 69 |19 4 |TR|TR] 1|TR! 2| 2 |TR W| 70990
2 | sB68774 750 G{G| G |G G Hl15{ 1] 65 |14] 9
(SHK4072020) P l14] 1| 64 |12|10|TR| 2| 1JTR| 1 |TR} 1 T| 65850 | 47360 | 34 G
P |14|TR| 66 [12| 7 [TR] 2| 1 |{TR] 1 |TR| 1 w| 71710
3| 5B68771 750 G|G| G |G G H |15| 1| 70 [20] 9
(SHK4081020) P |14|TR] 69 [18] 8 |TR| 1|TR|TR| 1|22 T| 70120 | 56750 | 29 G
P |14|{ 2| 70 [20] 11 |TR| 1 {TR|TR| 1{ 2] 2 Wi 73690
% *1-BBE:Black Beveled End(30 ° )
Nopo#l = *11: § ol +2-U:Weld Seam Ultrasonic Test
% Refer To | £ | «g-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
B Others % *0-T:Base Metal Transverse, W:Weld Part Transverse %10-E.L:Elongation *11-S.N:Seam Normalizing #G:GOOD *Tr:Trace

Surveyor

- WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICTAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

Manager of Q.M Dept.




